



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-04-19 15:06:56

Date of Next Testing: 2029-04-18 15:06:56

Product Name: **Bentonite**

CAS Number: 1302-78-9

Specifications & Purity: Bentone SD-1 , for medium to lowly polar solvent

Lot #: D2517308

SKU # **B102860**

Version **0**

Analysis #: **491295**

Storage Temperature: Room temperature,Desiccated,Cool

Parameter	Limit Values	Result
Loss on drying	0.25-3 (%)	1.87350 %
Thru 325 Mesh Sieve	95-100 (%)	99.58000 %
loss on Ignition	48-51 (%)	50.45100 %

John Su
QA & QC Manager